19\?
20
\‘;
ce



partno. |ref.code | DESIGNATION Model/Specification Quantity
1 36902001 | outer hexagon screw with flange M6X10 14
2 36902002 | Head cover plate Cold rolled steel plate/61.2 1
3 36902003 | cooler 570x515%65 1
4 36902004 | inside hexagonal bolt M10x40 4
5 36902005 | flat gasket @10 210 20
6 36902006 | spring washer @10 210 20
7 36902007 | cross recessed pan head screw M6X16 6
8 36902008 | fan cover Cold rolled steel plate/51.2 1
9 36902009 | Head cover plate Cold rolled steel plate/62 1
10 36902010 | Emergency,stop” button / 1
11 36902011 | controller MAM6080 1
12 36902012 | nut M10 2
13 36902013 | spring washer @10 210 2
14 36902014 | flat gasket @10 210 2
15 36902015 | Egg neck bolt M10X45 2
16 36902016 | clamp 3/4"GC-01) 2
17 36902017 | clamp ring / 1
18 36902018 | left shutter Cold rolled steel plate/61.2 1
19 36902019 | black lock / 8
20 36902020 | Vertical shaft on left side of the front shutter Cold rolled steel plate/51.5 1
21 36902021 | electic control system / 1
22 36902022 | left shutter in the front Cold rolled steel plate/61.2 1
23 36902023 | The fan can not pull off 017 1
24 36902024 | Control line can not pull off 228 1
25 36902025 | outer hexagon bolt M8X25 4
26 36902026 | flat gasket @8 28 52
27 36902027 | hexagon nut M8 4
28 36902028 | spring washer @8 @8 52
29 36902029 | fixed speed electric control box Cold rolled steel plate/51.5 1
30 36902030 | Observation hole plug NPSM 2"x32 2
31 36902031 | compound gasket 260 2
32 36902032 | ball valve R1/4-RP1/4 2
33 36902033 | air tank 2650 1
34 36902034 | base plate Cold rolled steel plate/62 1
35 36902035 | Vertical shaft on right side r Cold rolled steel plate/51.5 1
36 36902036 | air dryer / 1
37 36902037 | Vertical shaft in the middle side of the front shutter Cold rolled steel plate/51.5 1
38 36902038 | right shutter Cold rolled steel plate/61.2 1
39 36902039 | Vertical shaft on left side of the back shutter Cold rolled steel plate/51.5 1
40 36902040 | safety valve R3/4 1
41 36902041 | connector pipe between air tank and dryer @25X2 1
42 36902042 | sealing ring @20x2 1
43 36902043 | 90°adjustable connector 90 degree -G3/4-M36X2 3
44 36902044 | connection pipe between cooling and air tank ?25X2 2
45 36902045 | straight connector 0 degree -R3/4-M36X2 2
46 36902046 | back shutter Cold rolled steel plate/51.2 1
47 36902047 | straight connector 0 degree -R1/2-M33X2 1
48 36902048 | straight connector 0 degree -R1-M36X2 1
49 36902049 | Exhausting pipe of oil tank 20A-JFPMTD-04-04 1
50 36902050 | Vertical shaft on left side of the back shutter Cold rolled steel plate/51.5 1
51 36902051 | outer hexagon bolt M8X20 28
52 36902052 | shell of air filter ?180x120 1
53 36902053 | air filter D148xD49x110x40 1
54 36902054 | inside hexagonal bolt M8X30 4
55 36902055 | Airinlet valve ATV-40B-K 1
56 36902056 | Screw handpiece XLLT75 1
57 36902057 | right shutter in the front Cold rolled steel plate/51.2 1
58 36902058 | outer hexagon bolt M12X35 2




partno. | ref.code DESIGNATION Model/Specification Quantity
59 36902059 spring washer @12 212 15
60 36902060 flat gasket @12 012 15
61 36902061 shock pad P60X50 3
62 36902062 hexagon nut M12 4
63 36902063 outer hexagon bolt 50X50 squre steel 1
64 36902064 | Host frame M16X25 2
65 36902065 spring washer @16 216 1
66 36902066 flat gasket @16 216 1
67 36902067 Bearing lubrication return oil pipe 26 1
68 36902068 90 degree straight connector 90 degree -R1/8-@6 1
69 36902069 Exhausting pipe of handpiece 028 1
70 36902070 outer hexagon bolt M12X45 4
71 36902071 flange for air end 90X90X18 1
72 36902072 sealing flange in air end @70 1
73 36902073 sealing ring ?60x2.65 1
74 36902074 straight connector R1/8-R1/4 1
75 36902075 right-angle bend 90 degree -R1/8-RP1/8 1
76 36902076 | oil return valve R1/8-RP1/8 1
77 36902077 straight connector 0 degree -R1/8-@6 2
78 36902078 Temperature sensor G1/4 1
79 36902079 oil return pipe 2 26 1
80 36902080 | straight connector 0 degree -R1/4-@6 1
81 36902081 unloading pipe 06 1
82 36902082 90 degree straight connector 90 degree -R1/4-06 1
83 36902083 QOil filter W950 1
84 36902084 | connector of Qil filter base M24x1.5-1-12UNF 1
85 36902085 straight adjustable connector 0 degree -R1/2-G3/4 1
86 36902086 QOil filter base RP3/4-RP3/4 1
87 36902087 straight connector 0 degree -R3/4-M33X2 1
88 36902088 cooling fan YWF(K)4D500-Z 1
89 36902089 outer hexagon bolt M10X25 2
90 36902090 Minimum pressure valve MPV-25F-Y 1
91 36902091 pressure sensor R1/4 1
92 36902092 outer hexagon bolt M12X35 8
93 36902093 outer hexagon plug G1/4 1
94 36902094 frange cover @221.5%18 1
95 36902095 oil gas separator D165xD75xD135%x200 1
96 36902096 safety valve R1/2 1
97 36902097 oil tank 0220 1
98 36902098 Pressure gauge of the oil-gas barrel G1/4 1
99 36902099 compound gasket M27 1
100 369020100 | oil cock M27X1.5 1
101 369020101 | bolt for oil hole M10x35 2
102 369020102 | oil level sight glass 114X22X20 1
103 369020103 | outer hexagon bolt M10X25 4
104 369020104 | panel plate for controller Cold rolled steel plate/561.2 1
105 369020105 | oil inlet pipe to radiator ®20 1
106 369020106 | straight connector ?6-06 1
107 369020107 | secondary oil return pipe 1 26 1
108 369020108 | 90°adjustable connector 90 degree -G3/4-M33X2 1
109 369020109 | straight connector 0 degree -R1/4-@6 1
110 369020110 | oil return pipe of air end 220 1
111 369020111 | 90°adjustable connector 90 degree -G1/2-M33X2-RP1/8 | 1
112 369020112 | outer hexagon bolt M12X70 2
113 369020113 | plate for electirc control box 20A-XLAM-01-06.100 1




